2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

ALK ER A/ S ELAEFAFCYLINDER HEAD ASSY/CYLINDER ASSEMBLY

% | m cpaRT cope> HI3C4 M (CHINESE DESCRIPTION) H304%  ENGLISH DESCRIPTION) g‘{% i
1 [91201-1006-00000X |CB125IL Sk iif i AR RIS (4 F18E) NUT M8 4
2 193301-80852018000 |CB125 3% LIS RFHd £ [B8. 5X 2 X 18 WASHER 8.5X2X 18 4
3 |B166740A06003570X |GB16674/ M i M6 X 35 (24 %) BOLT M6 X35 4
4 [11230-1006-00000G |CB125H/< 115 2% (F14%) COVER, VALVE CHAMBER 2
5 190101-20350000300 |CB125"<1 1 350/% M35 X 3 GRIEIR) 0-RING 35X3 2
6 |81300-1006-0000  |CBI25JHI k£ 31 SPARK PLUG 1
7 |91521-08001400000 |70 48X 14 X 6. 3 PIN 8X14X6.3 2
8 [11015-1006-0000  |CBI125HIKEIR 2 RUBBER, CASING CAP 1
9 |1122B-J025-000086 |CB150D T fil Sk ZH & (8806) M6/54 AN ’\_‘W%:e_aﬁh| 1hom
10 [90101-20335000300 |CB1253 S &0 REI33. 5 X 3 GRktir) Y V V VoWRYne w2 CUNNMTI
11 [91127-1006-0000  |CB125/ilt & Xk I8e (W)@ L:27mm) BOLT 2
12 [15800-1006-0018  |CBI25HE 4 & (JA-18) INLET PIPE 1
13 |B061700006000090X [GB6 17042 EFM6 (2% 1 %5%) NUT 6 2
14 |B057830006002070X |GB57834FAEME X 20 (4 [1%¥) BOLT M6 X 20 2
15 [B061700006000090X |GB6 17082 EIM6 (>4 F14E) NUT 6 2
16 [17100-0000-0078  |CG150Dfkiti#E (PZ27 FHhEHE) CARBURETOR 1
17 [91138-1008-00000X |CG125DHL SLHE IR AZHME X 35 G4 HEE)  [BOLT M6X 35 2
18 [91121-1006-00000X |CB125 L Sk i A IBAEM6 X 110 (P4 F1%%)  |BOLT M6X 110 1
19 193301-3062201300B | 70T 3k w4k 2 El6. 2 X 2 X 13 (F14%) WASHER 6.2X2X13 1
20 |91521-10002000000 |CG125JK15E Az 4410 X 20 PIN 10X20 3
21 [90101-20100000160 |CB125%1 LS 11 FAF0 10X 1. 6 GEAERE)  [0-RING 10X 1.6 1
22 [90101-20750000265 |CB125" 4l 3k /= 250J% 18175 X 2. 65 (JikiE) 0-RING 75X 2. 65 1
23 |90202-1006-0000  [CB125[HI/ AT Sk /e o 5 df 24 GASKET, L, CYLINDER HEAD COVER | 1
24 |11227-1006-100186 |CB125/H1“ <3k A 5 (CDI fifhzk 8806) LEFT COVER, CYLINDER HEAD | 1
25 |B166740A06002070X |GB16674/N 42 HEM6 X 20 (3% 4E) BOLT M6 X 20 2
26 [9022B-J025-0000  |CBI50D/Sfl Sk 4 34 & GASKET ASSY, CYLINDER HEAD | 1
27 |1110B-J025-000086 |CB150D/SHL M4 (k7144 8806) CYLINDER ASSEMBLY 1
28 [90205-J025-0000  |CB150DS fil A4 % 5 44 GASKET, CYLINDER BLOCK 1
29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

o~
@

LK A /LA A
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY




ONE-STOP PARTS SOLUTION
BB OE0EN)

S M4 VALVE MECHANISM

B057830006001070B |GB57834244M6 X 10 (19%8%) BOLT M6X 10
1532B-1049-0000  |CB125D1F i} 4 4% 44 (98) SPROKET CHAIN
1552A-1049-0000  |CB125D#E %5k B 4LE TENSION PLATE ASSY

93301-70851514000

705 A4 4 A I8, 5X 1. 5X 14

WASHER 8.5X1.5X14

91109-1006-00000X

CB125Jk S 4 g (G2 %)

BOLT

ﬁ:f %% (PART CODE) 1304 %K (CHINESE DESCRIPTION) FELAHR ( ENGLISH DESCRIPTION) %T% @ﬁﬁm
1 [15403-1006-0000  |CBI2584"< 1] 18] B i i b2 6F NUT, VALVE CLEARANCE 2

2 [15404-1006-0000  |CB125H1/<.1 i) B i 15 4R 4T SCREW, VALVE CLEARANCE 2

3 |1540A-1006-0000  |CBI25MI I 1IE A& ROCKER ARM ASSEMBLY, VALVE | 2

4 |15707-1008-0000  |CG125D" <[ 14152 VALVE COTTER 4

5 |15705-1006-0000  |CB125 <1 1355 i () SPRING SEAT 2

6 |15710-1006-0000  |CBI25H I 1A AP L& INNER SPRING, ASSY 2

7 |1572B-1008-0000  |CG125D4yh 4 & SEAL, VALVE STEM 2

8 [15708-1008-0000  |CG125D"K 1] P4 #%5 a8l () SPRING SEAT 2

9 [15706-1008-0000  |CG125D" <[ I4h# %5 a8l () RETAINER, VALVE SPRING 2

10 [15702-J025-0000  |CB150DHE1] v n o BEXHADSTAALE o o g b LA e
11 [15701-J025-0000 |CBISODIE[ | VWV . DT AULUUIUCTI
12 [1553A-1006-0000  |CBI25I4ESL S FINUZL & GUIDE PLATE CHAIN

13 [15301-1006-0000  |CB125111F i A Zh iR TIMING DRIVEN SPROCKET

14

15

16

17

18

19

90211-1049-0000

CB125D7K S 38 2 4 2

GASKET, TENSIONER

Do
=]

1554B-1049-000086

CB125D7K X A% 4145 (8806) i Mgk Al &t ]

LIFTER ASSY

o
—

B000700106001670X

GB70. 124TM6 X 16 (24 %8E)

SCREW M6 X 16

)
)

90101-20090000180

CB1253K SRS 0TK 9 X 1. 8 (GRAEMR)

0-RING 9X1.8

[\]
w

91120-1006-0000

CBL25JHi5K B 45 IR #:M6 X 10

BOLT

[N
~

15402-1006-0100

CB125/H1-28" | THE R 4 (PDKE i)

ROCKER SHAFT

[\
3]

15100-1006-0200

CB125AI el (A B CIBHIR)

GAMP_SHAFT COMP

[\
o>

11201-1006-0000

CB125 1 TR il £

POSITION PLATE, ROCKER SHAFT

[
3

B008190106001620B

GB819. 1IZ4TM6 X 16 (1%%)

SCREW M6 X16

[\
@

2143B-1049-0000

CB125D%E 24P R 4L &

ASSEMBLY, CHAIN PROTECT PLATE

[\
©

B0578300060016708B

GB5783MZAEM6 X 16 (%)

BOLT M6 X 16

B e e I I N I N S ) P [ I FNCH [

w
IS

w
—

w
0

w
@

w
~

w
[

w
>

w [w
o [

w
©

o
o

-~
o

i
1)

o~
w

o~
~

o~
@

B HLK VALVE MECHANISM




ONE-STOP PARTS SOLUTION
SEIE 0

Hi#h#6 3 CRANKCASE COVER

ﬁ:f %% (PART CODE) HXAFK (CHINESE DESCRIPTION) FILATR ( ENGLISH DESCRIPTION) %T% gﬁﬁm
1 |B166740A06002570X |GB16674/Nit2AEM6 X 25 (X% F14E) BOLT M6 X 25 1
2 |B166740A06003570X |GB16674/M kM2 KEM6 X 35 (24 F14E) BOLT M6 X35 1
3 |B166740A06004070X |GB16674/ M B2 HEM6 X 40 (24 %) BOLT M6 X 40 9
4 |B166740A06005070X |GB16674/M kM2 KEM6 X 50 (4 F14E) BOLT M6 X 50 1
5 |12426-1008-0000  |CG125DHLi ML 52 7 OIL LELVE SIGHT WINDOW 1
6 [90304-1006-0000  |CB125J# i shiihi 16 X 28 X 7 (T FK) OIL SEAL 16X28X7 1
7 |2242A-1006-00000X |CBI25/H1 8 & S NE A& CE A% CONTROLLING ARM ASSEMBLY, CLUTCH | 1
8 [90306-1006-0000  |CBI25[HEs & # N i d 12X 22 X5 OIL SEAL 12X22X5 1
9 |22427-1006-0000  |CB125JIES £ 2% ¥k 0 o CLUTCH CONTROLLING ARM SPRING | 1
10 |B0087901030120000 |GB879. 14 3X 12 vanma BN 3%~ o~ asrn s A A
11 [14301-1006-0000 _ [cB125MpL R ala (b Ae) &MV VVikuD AU U DT
12 {90101-10180000300 |CG125KLi RO 18 X 3 (T K K) 0-RING 18X3 1
13 |12421-1049-100185 |CB125D45 i 4ili i o (ZONGSHEN f5#4 2% 8805) Hi/&3X |COVER COMP. RIGHT CRANKCASE| 1
14 {91521-08001400000 | 7058 f7448X 14X 6. 3 PIN 8X14X6.3 2
15 [90206-1006-0000  |CBI125J147 Hh il 4 2 5 o 34 GASKET, R. CRANKCASE COVER| 1
16 |B166740A06002570X |GB16674/NEH4ZHEM6 X 25 (2% 4 4E) BOLT M6X25 3
17 [B008180006001220X |GBS18IZEIM6 X 12 (*4 (4 %%) SCREW M6 12 4
18 |B166740A06003570X |GB16674/NiH4ZAEM6 X 35 (2% 4 4E) BOLT M6 X35 1
19 |B166740A06002070X |GB16674/NiH4ZAEM6 X 20 (2% 4 %E) BOLT M6X20 3
20 |B166740A06002870X |GB16674/N 42 HEM6 X 28 (2% 4 4E) BOLT M6 X 28 2
21 |B166740A06005570X |GB16674/N 42 AEM6 X 55 (2% 4 4E) BOLT M6 X 55 2
22 |B166740A06004570X |GB16674/N 42 HEM6 X 45 (2% 4 4E) BOLT M6X 45 1
23 |B166740A06006070X |GB16674/MEIZHEM6 X 60 (3£ F14¢) BOLT M6 X 60 1
24 192102-1008-0001  [CG125D 5 jsh & (:3%) BEARING 1
25 |12301-1049-100085 |CB125D 7 b4 iy o (FIAR_ a3 8805) FRONT PART, L. CRANKCASE COVER | 1
26 [91521-08001400000 | 7058 f7448 X 14X 6. 3 PIN 8X14X6.3 2
27 (90204-1049-0000  |CB125D 7 i 446 il 2 2% 24 GASKET, L.CRANKCASE COVER| 1
28 [12303-G011-000085 |C100/NLAL % (8805) CAP, SMALL VIEW HOLE 1
29 [90101-10132000265 |C100/MAFL 5 0TI 13. 2X 2. 65 (T Hifh) 0-RING 13.2X2.65 1
30 [90101-10274000265 |C100 KAEAL750JE 27, 4X 2. 65 (T HFIK) 0-RING 27.4X2.65 1
31 [12302-1049-070085 |CB125D A i fili 4 J5 i (CB125D-JY-21# 8805)  [BACK PART, L.CRANKCASE COVER| 1
32 |12307-1008-10010G |CG125D A" Rif 7 2 M 6 (ZONGSHEN g f8 2K [4%%) [DECORATE COVER , L. CRANKCASE COVER| 1
33 [90101-10630000265 |CB125DXUE R 0IE Bl63 X 2. 65 (T Hifke) 0-RING 63X 2. 65 1
34 |12308-1049-100085 |CB125DXUB k% 2 (ELECTRIC STARTER figifi ik 8805) |COVER , REDUCTION GEAR 1
35
36
37
38
39
40
41
42
43
44

%4 % CRANKCASE COVER

33

34




>
SERCUBE

ONE-STOP PARTS SOLUTION
BB OE0EN)

B4 MR CLUTCH ASSY

K5

No.

%% (PART CODE)

34T (CHINESE DESCRIPTION)

FILATR ( ENGLISH DESCRIPTION)

k4

QTY

¥

MARK

22314-1008-0100

CG125D-2885 & 2 Wik (1ikE)

ROD, CLUTCH PUSH

B

22401-1006-0000

CB125JH1 B & #5857 B

SEPARATING AXLE SLEEVE

B

B166740A06002270B

GB16674/MEIZFEME X 22 (14)

BOLT M6X22

92102-00000016003

7K (16003)

BEARING (16003)

22121-1006-0100

CBI1 25/ B & 28 i i (LLAE)

END COVER, CLUTCH

22142-1006-0000

CB1251ES & 45 5 3

SPRING, CLUTCH

91202-1006-0000

CB1251 B £ #5 [ W B

LOCK NUT, CLUTCH

B

22004-1006-0000

CBI25JH B £ SR H lB 16. 5 X 2X 27

DISH WASHER, CLUTCH

B

22105-1008-0100

CG125DE] £ 3 o8 (k)

CENTER SLEEVE, CLUTCH

22214-1006-0000

CBI25JHI B 45 3 LB B A \ARA

= = |0 [= = o

— =
Z|S|e|o|~w]|o o |e [w ||~

22215-1006-0000

CB1251H B3 £ 25 B BE 452 1

VVV

RAVE FRACHON-QISK o s
vk DT U K

k=)

)

22122-1008-0200

CG125D 85 & 38k A (FLkE)

PRESSURE PLATE, CLUTCH

w

22002-1006-0000

CB125/1H B 5 ALk 2 |

WASHER

B

o~

22150-1006-0000

CB125JH B & 23S B4 &

OUT CASE ASSEMBLY, CLUTCH

o

22000-1006-0702

CB125 1 B & a4 i i (FiE Al R)

CLUTCH _ASSY

— ===

o

-

©

©

Do
=]

o
—

)
)

[\]
w

[N
~

[\
3]

[\
o>

[
3

[\
@

[\
©

w
IS

w
—

w
0

w
@

w
~

w
[

w
>

w [w
o [

w
©

o
o

-~
o

i
1)

o~
w

o~
~

o~
@

BA RS CLUTCH ASSY




2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

BLHZR B4R/ HLM D875 28304 OIL PUMP/OIL FILTER

ﬁ:f %% (PART CODE) 1304 %K (CHINESE DESCRIPTION) FELAHR ( ENGLISH DESCRIPTION) %T% @ﬁﬁm
1 [14200-1006-0000  |CB125 LIt g Be it 0IL FILTER, COMP 1
2 14201-1006-0000  |CB125KIHLih IETE 2% Hi 4 OIL PIPE 1
3 |B008190105001220B [GB819. 1H2%TM5 X 12 (F14%) SCREW M5X 12 3
4 [14202-1006-0000  |CB125[HIA LI 17 A% H il 57 oL SPRING, OIL PIPE 1
5 |14207-1006-0000  |CB125 BB EIS o 75 OIL FILTER COVER 1
6 [14208-1006-0000  |CB125JHIHLINE 35T 14 OPEN PIN 1
7 190209-1006-0000  |CBI125 1A LI P17 i i o 2 e 4% GASKET, OIL FILTER 1
8 91203-1008-0000  |CG125DHL I oy i b £ NUT 1
9 [22004-1006-0000  |CBI25HEs £ A H B 16. 5X 2X 27 DISH WASHER, CLUTCH 1
10 [14205-1006-0000  |CB125IHLith i 2s ik v A n Rk FILIER BODY. o v 4 I 1 pmd
11 [23101-1006-0000  |CBI25M# ¥ Fjtki VV VNV OXT Uit |
12 [90101-10094000240 |CG125KLiHZE0IHE9. 4% 2. 4 (T A ) 0-RING 9.4X2.4 2
13 [B008180004001020B |GBS18HR4TMA X 10 (F1%%) SCREW M4 X 10 2
14 [14108-1008-0000  |CG125DHLIMZE bR OIL PUMP COVER 1
15 |14111-1008-0000  |CG125DHLAIZE Py #%F INNER ROTOR, OIL PUMP 1
16 [14112-1008-0000  |CG125DHLihZE A4 T OUTER ROTOR, OIL PUMP 1
17 |14110-1008-0000  |CG125DHLIIZE A (/&) OIL PUMP BODY 1
18 [B0011902025100000 |GB119. 2442. 5X 10 PIN 2.5X10 1
19 |14107-1008-0000  |CG125DHLIhZE i ZE 5 (&) SHAFT, OIL PUMP 1
20 [1410B-1006-0000  [CBI25/HIHLIMZE ke 41 & OIL PUMP GEAR ASS. 1
21 [B0089600060000000 |GB896H1[El6 CIRCLIP 6 1
22 [B008190106003020B [GB819. 1H24TM6 X 30 (J14¢) SCREW M6 30 2
23 [14100-1006-0000  [CBI25[IHLIHIZE B4 (Hkl) OIL PUMP ASSY 1
24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

o~
@

DLt 5 A / L I 5 2% 1
OIL PUMP/OIL FILTER




ONE-STOP PARTS SOLUTION
BB OE0EN)

HiBh%S CRANKCASE

ﬁ:f %% (PART CODE) 1304 %K (CHINESE DESCRIPTION) FELAHR ( ENGLISH DESCRIPTION) %T% @ﬁﬁm
1 |B166740A06006070X |GB16674/Nit2AEM6 X 60 (2% F14%) BOLT M6 X 60 1
2 [22422-1006-00010X |CB1251H1-28 5 A A R S 4 CL AL HOLDER, CLIUTCH CABLE 1
3 [91101-1006-0000  |CBI25JHI L AL ZHEA CYLINDER STUD BOLT A 1
4 [91101-1006-0100  |CB125Hi-28" i XL U2 KA (PDKE ) CYLINDER STUD BOLT A 1
5 |18097-1008-0000  |CG125DE Mm% 1 Kt CLAMP 1
6 [12105-1008-0001  |CG125D-1#B S (B & EMED BREATHER PIPE 1
7 |12130-1008-0001  |CG125D-1#il UVE M (H&EMEL Riif11) |PIPE ASSY 1
8 |1222B-1049-000085 |CB125D it 25 & (8805) RIGHT CRANKCASE BLOCK 1
9 [91521-10001400000 |CG125HE AT 410X 14 PIN 10X 14 4
10 [91102-1006-0100  |CB125I-28" TR ACKIEHB (PDKE )y p e a b VR INDEBSSID BOLIB » L
11 [90208-1049-0000 _|CBI25D i 2 2 B 24 VV Vo, AU U L)
12 [1212B-1049-000085 |CB125D A Hh At 2 & (8805) LEFT CRANKCASE BLOCK 1
13 |1431B-1006-0000  |CB125IH LTI M 45 STRAINER, OIL FILTER 1
14 {14221-1006-0000  |CBI25 AL I 1 0 2t 35 SPRING, OIL FILTER STRAINER | 1
15 190101-20350000300 |CB125"<1] % 0JF: 18135 X 3 (GiEENR) 0-RING 35X3 1
16 |11230-1006-00000W [CB125J1/< 1% a5 (Yo ALblifk) COVER, VALVE CHAMBER 1
17 {90301-1006-0000  |CBI25/4 k2 1514 X 28 X 7 (T ) OIL-SEAL 14X28X7 1
18 [88001-1049-0600  |CBI25DAY &4 (HLASTEIAAY) GEARSHIFT SWITCH PLATE 1
19 [91204-1049-0000  |CB125DRY & AR IZERM10 NUT 1
20 |8803B-1049-060045 |CB125D4% & 2R A4 A CILA4AEFA L:450) $11D03 |GEARSHIFT SWITCH LAMP 1
21 [12103-1008-0000  |CG125D$44k Fi POSITION PLATE 1
22 |B166740A06001270B |GB16674/HIZKEM6 X 12 (%) BOLT M6X 12 1
23 |B166740A06005070X |GB16674 /N2 HEM6 X 50 (3% 4 4E) BOLT M6 X 50 10
24 |B166740A06003270X |GB16674/N 42 AEM6 X 32 (Z2 H4E) BOLT M6X 32 2
25 [92102-1008-0001  |CG125D 5 jsh & (:3%) BEARING 1
26 [92102-00000006204 |%fi 7K (6204) BEARING (6204) 1
27 [90303-1006-0000  |CB125 i & 4 i 20 X 34 X 7 (T JiE %) OIL SEAL 20X34X7 1
28 [92102-000NK152312 | J& &1 47k (NK152312) BEARING (NK152312) 1
29 [92102-00000062027 |#fi7k (62027) BEARING (62027) 1
30 |92102-00000006006 |%ii7k (6006) BEARING (6006) 1
31

32

33

34

35

36

37

38

39

40

41

42

43

44

o~
@

44 CRANKCASE




2. S

ONE-STOP PARTS SOLUTION
BB OE0EN)

R AT 3B /352 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

%% (PART CODE)

34T (CHINESE DESCRIPTION)

FILATR ( ENGLISH DESCRIPTION)

k4

QTY

¥

13103-J025-0000

CB150D{FHFEFF—

PISTON RING 1

1

13104-J025-0000

CB150D{FHFEFF —

PISTON RING 2

13120-J025-0000

CB150DiMAF 414

OIL RING ASSY

1310A-J025-0000

CB150D{H FEFF £l

PISTON RING COMP

91401-1006-0000

CB125 I JE A1 34 Pl

CLIP, PISTON PIN

13102-J025-0000

CB150D3H ZEH

PIN PISTON

13101-J025-0200

CB150D—2#7% %€ (PDK % F)

PISTON

92102-00063-28-P5

7K (63/28/P5)

BEARING (63/28/P5)

13220-1049-2001

CB125D-58 M HERF AL & CERIZR. LB, 1:3h16) KUK BRifiCe

CONNECTING ROD COMP 3

= 0o | = = 0o [= [ = =

91601-1008-0000

CG125DF [ 25 X 14X 4 “AnnR

13222-1049-0000

CB125DIER E5hER (R T) VVV

ENIPTRENLAR BN~y o |
N NDAT o |

1320B-1049-2304

CB125D-5% il 34 AF 5 14 (KU) 72 i 115 C6

CRANKSHAFT CONNECTING-ROD ASSY

AT B /9
CRANKSHAFT CONNECTING-ROD ASSY/PISTON




ONE-STOP PARTS SOLUTION
BB OE0EN)

FEIBh4 4 TRANSMISSION MAIN, COUNTER SHAFT

ﬁ:f %% (PART CODE) HXAFK (CHINESE DESCRIPTION) FILATR ( ENGLISH DESCRIPTION) %T% gﬁﬁm
1 [23220-1006-0000  |CBI25H ¥ 4lidl & MAIN SHAFT, TRANSMISSION| 1
2 [23240-1006-0000  |CB125JEIf4 & COUTERSHAFT TRANSMISSION| 1
3 193301-61521025000 |CB125F 4l HEH M 15.2X 1X25 WASHER 15.2X1X25 1
4 [23222-1008-0002  |CG125DFLk% 24 kit GEAR M-2 1
5 123222-1008-0005  |CG125DFLRY 4ok thike GEAR M-5 1
6 |23223-1006-0000 |CBI125Ii6#ERRME17. 3(20) X 1. 6X 26 WASHER 3
7 [B0089401200000000 |GB894. 14[&20 CIRCLIP 20 3
8 [23222-1008-0004  |CG125DTLAY Ehh4ky ik 46 GEAR M-4 1
9 123222-1008-0003  |CG125DTLAY E a4y ik 46 GEAR M-3 1
10 |23221-1006-0000  |CB125 i = ilists b s bERANSMISSTON MAIN SHAFT Ly Ll pon
11 [93301-62020527000 [cB125 3 4iil3fEza ke 20.2x0.5x27 VT VWV DTS AU T |
12 [23231-1008-0000  |CG125DF 4k sh el & FINAL SHAFT 1
13 |B057830006001070B |GB57834ZA2M6 X 10 (F14%) BOLT M6X10 2
14 |23402-1006-0000  |CB125i 3= B 5% 56 [ 2 Bt FIXING PLATE, DRIVE SPROCKET| 1
15 [23401-1008-0008  |CG125DF:Bh5E%E (428. 15) DRIVE SPROCKET 1
16 193301-62021027000 |70)5 Bl 2 20, 2X 1. 0X 27 WASHER 20.2X 1. 0X27 2
17 |23242-1006-0002  |CB125JIEI 2% ik GEAR C-2 1
18 [23203-1006-0002  |CBI25EI 2k ke #l & GEAR BUSH 1
19 [23242-1008-0005  |CG125D LR &SRS hi%e GEAR C-5 1
20 |23241-1006-0000  |CB125J1I- 1## it 4 TRANSMISSION COUNTER SHAFT | 1
21 |23242-1008-0004  |CG125D R4 hhaky ik 46 GEAR C-4 1
22 |23242-1008-0003  |CG125D R4 & 434 ik 46 GEAR C-3 1
23 [93301-61670524000 |CB1258 4 -4 16. 7X0.5X24 WASHER 16.7X0. 5X 24 2
24 [23203-1008-0001  |CG125DEN 1R e w42 GEAR BUSH 1
25 (23242-1008-0001  |CG125D i R4 4 LAY 14 46 GEAR C-1 1
26 |23203-1008-0003  |CG125D@EI ) Bttt 5 GEAR BUSH 1
27 |23248-1008-0000  |CG125D@EI ) BhidAff k46 GEAR 1
28 [93301-61521030000 |CB1258 5 114448 15. 2 X 1X 30 WASHER 15. 2X 1X30 1
29 |23200-1006-0000  |CB125[1-1% 3 @Il kb2 & (Rl Hl147) TRANSMISSTON MAIN, COUNTER SHAFT | 1
30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

it i S

29

|

oto.com

@g@@?s@ 29 (@979

22 232

13
Vo

15

EFIHh4 4 TRANSMISSION MAIN, COUNTER SHAFT




ONE-STOP PARTS SOLUTION
BB OE0EN)

JaBh# M KICK STARTING SHAFT ASSEMBLY

ﬁ:f %% (PART CODE) 1304 %K (CHINESE DESCRIPTION) FELAHR ( ENGLISH DESCRIPTION) %T% @ﬁﬁm
1 |21100-1006-0000  |CB125J1 8 Bhih & ik (i Fl Z=29) KICK STARTING SHAFT ASSEMBLY | 1

2 90101-10118000265 |CB125 ) 24l R kE0E 1. 8 X 2. 65 (T fEHK)  [0-RING 11.8X2. 65 1|
3 [91108-1006-00000X |CB1251 5 il AL IEHEM12 X 25 (G2 F14%) BOLT M12X25 1| B
4 [93301-51211018000 |CG125D)5 Bl 12. 1X1X 18 WASHER 12.1X1X18 1| B
5 |B0089401160000000 |GB894. 112416 CIRCLIP 16 1

6 [21123-1006-0000  |CB125Jiift SR GUIDE PLATE 1

7 121119-1006-0000 CB125 )5 shlffe i 5 SPRING, KICK STARTING RATCHET WHEEL | 1

8 [21118-1006-0000  |CBI1251IS &hik%e STARTING RATCHET 1

9 191402-1008-0000  |CG125DJ3 Bhih# 148 ¢ 18.5X 1. 2X $22.4 [CIRCLI $18.5X1.2X $22.4 | 1

10 {93301-62000527000 |CG125 5 B4l 2 fE20 X 0. 5 X 27 o ASHER 200 5227 o+ | L Ll o d
11 [21117-1008-0000  |CG125D/5 & ikt AT A UiCcH |
12 [21107-T006-0000  |CB125 e 3hfili:ts il PIVOT, KICK STARTING SHAFT | 1

13 |21104-1006-0000  |CB125JJ1 J& 2 il 30 55 Ji SEAT, SPRING, KICK STARTING SHAFT | 1

14 |21106-1008-0000  |CG125D 5 Bhfli & A 3 RETURN SPRING, KICK STARTING SHAFT| 1

15 [21102-1006-0000  |CB125k15 st £ SLEEVE 1

16 [21200-1008-0009  |CG125D 5 ZhF B4 (QD-9) START-UP BAR COMP 1

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

010.C(

JA&hHh i KICK STARTING SHAFT ASSEMBLY




ONE-STOP PARTS SOLUTION
SEIE 0

ZS5E ML GEARSHIFT MECHANISM

ﬁ:f %% (PART CODE) HXAFK (CHINESE DESCRIPTION) FILATR ( ENGLISH DESCRIPTION) %T% gﬁﬁm
1 [B0089401120000000 |GB894. 144k 12 CIRCLIP 12 1
2 24303-1006-0000  |CB125kHI45e ks b i 2% SPRING, GEARSHIFT PLATE | 1
3 124319-1008-0000  |CG125DHRIHT (FLAGIEFFEY) GEARSHIFT PLATE 1
4 [24301-1008-00000C |CG125D4 kY filiZH A CHEYHEIAY Fo4E) GEARSHIFT SHAFT COMP 1
5 124302-1008-0000  |CG125DHRY [l i 3 RETURN SPRING 1
6 [93301-51400520000 |CB125JHH A i 448 14 X 0. 5% 20 WASHER 14X0.5X20 2
7 [B0089401140000000 |GB894. 14[& 14 CIRCLIP 14 1
8 24300-1008-00010C |CG125DHAY B i 1F CHAYPEIA RS Redr) GEARSHIFT LEVER COMP 1
9 |B057830006002070G |GB5783MEF:M6 X 20 (11%%) BOLT M6 X 20 1
10 |24400-1008-0016  |CG125DAF i FAML & 14 (BT-16) v n o n WEARSHIEL SHAEL. o L Ll pom
11 [24107-1006-0000  |CBI25/13% Y il VVV . Ll T |
12 [24104-1006-0000  |CB125fIE 4 3k X RIGHT FORK, COUNTERSHAFT| 1
13 [24106-1006-0000  |CBI25}1 34k X CENTER FORK, MAINSHAFT 1
14 [24105-1006-0000  |CB125E 4l = 3k X LEFT FORK, COUNTERSHAFT | 1
15 |B057830006002570B |GB57834ZAEM6 X 25 (F14%) BOLT M6 X 25 1
16 [B0009300060000000 |GBI3Hi#k6 WASHER ¢ 6 1
17 [24202-1008-0600  |CG125D T M (FLRSHEFFEY) STOPPING PLATE 1
18 [B0011901040100000 |GB119. 1444 X 10 PIN 4X10 1
19 [24213-1006-0600  |CB125/H148 i & (LAY TR AY) 45 GEARSHIFT DRUM 1
20 |24304-1006-0100  [CB125J1-2# 5 FLAR SPRING , LOCATING PLATE 1
21 [2434A-1008-0400  |CG125D-2# & Rrb 4 & (HASEHI RS & TLRYFEAEHF4S) |LOCATING PLATE ASSY 1
22 |91115-1008-00000B |CG125DAS A s MAR WBAE CHAYYEIA RS %) [BOLT FIXING PLATE 1
23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

A5 3# WK GEARSHIFT MECHANISM

10



ONE-STOP PARTS SOLUTION
BB OE0EN)

LA B MAGNETO COMP

K5

No.

%% (PART CODE)

34T (CHINESE DESCRIPTION)

FILATR ( ENGLISH DESCRIPTION)

k4

QTY

ByErs|

MARK

—

B166740A060028708

GB16674/ME I FEME X 28 (148)

BOLT M6X28

82120-1049-010043

CBI25DRHINLGE 414 (12V8 Al AC ik & L1:430) #1121

STATOR ASSY, MAGNETO

91106-1008-0000

CG125DHE H ML 2 B AEFEM10 X 36

BOLT M10X36

B0009300040000000

GB93HLk4

WASHER & 4

B0082300040010208

GBS234ZATMA X 10 (F1%%)

SCREW M4 X10

82130-1049-0301

CB125D-26H HIBLER T4 (12V8H} AN B 4 25)

ROTOR ASSY, MAGNETO

21309-1049-0000

CB125D i 2y 5 & AR A A4

ASSEMBLY, SPIDER

21303-1049-0000

CB125D i 2)) By A #R kL1 3

SPRING

© || |o o[ [ o

21305-1049-0000

CB125D i 2)) By A A8 3 3 45/ T4

CONE BILOCKAGE

21304-1049-0000

CB125D )5 8 By & 43V kE \ARA

o [0 [wo || = |00 [—= [—= [0

Y

21300-1049-0000

CB125DAR 2 £ 58 ¥ VVV

LT BQUAR ~ o~y o |
W.SeacC

St

82130-1049-0300

CB125D-28 1 HIHLFE F 44 (12V8H))

ROTOR ASSY, MAGNETO

91197-1008-00000C

CG 125D 25 & % S5 [Fl R ETMB X 18 (R 4¥)

BOLT M8X18

TG HHLE K MAGNETO COMP

11



ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

B S 3HLM) ELECTRIC STARTING MECHANISM

ﬁ:f %% (PART CODE) HX4FK (CHINESE DESCRIPTION) FXAZFR ( ENGLISH DESCRIPTION) %T% %ﬁm

—

82200-1049-010451 |cBr25pi s bLisfk (bLEESS05 Hlessos < Mk 2kL:5100 |STARTING MOTOR ASSY 1
93301-51050518000 [CG125DXUEE i #4 [ 10. 5X 0. 5X 18 WASHER 10.5X0.5X18
21402-1049-0000  |CB125DXUIEE thi %t il SHAFT, REDUCTTON
2140A-1049-0000  |CBI25DAUBE ik 414 (—) GEAR, REDUCTION, 1
21401-1049-0000  |CB125DAUEE i (=) GEAR, REDUCTION, 2
82202-1049-0000  |CB125DHLHL % %5 )AL 18] 7. 95 WASHER
2142A-1049-0100  |CB125D-28/8 B K ik #E4H & PLATE GEAR ASSY
93301-E2203534000 |CB125D-2#4 % 1 #4 22 X 3. 5 X 34 WASHER 22X 3.5X34

I IS

© || |o o[ [ o

—
S}

AR T aWalW oWy If
VVVVVV.SC€ AL Ul

\—

)

w

o~

w

o

3

©

©

Do
=]

o

)
)

e}
w

)
e

Do
31

)
o>

)
3

L B PR
ELECTRIC STARTING MECHANISM

o
@

o
©

w
IS

w

w
£

w
@

w
=

w [w
> |(a

w [w
o [

w
©

o
o

-~
—

i
1)

o~
w

o~
~

o~
3]




SE IIIZII:IE ?A&"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

EH8%{4 ELECTRIC

ﬁ:f %% (PART CODE) HXAFK (CHINESE DESCRIPTION) FILATR ( ENGLISH DESCRIPTION) %T% gﬁﬁm

81100-1008-000050 |7/ EIMGO3B L :500 IGNITION COIL 1
81200-1008-0000 | 5K #&MD125-3B C.D. 1
83100-1008-010020 | #E i ifi F 2SMT12V8-ZS05B RECTIFIER
82290-1049-000016 |4k H1ZEMQJ10-ZS01A RELAY

— ==

ol |w|o|o e |w o |—

W

n laYa¥YaVal
VVVYVV.oT ALl

—_
o

—

—
)

w

—
-~

o

—
o

-

—
o

©

[\ Y
=3

]
—_

)
)

[\]
w

[\
N

HL 284 ELECTRIC

[\
3]

[\
=

[
3

[\
o4

[\
©

w
o

w
—

w
£

w
@

w
=

w
[

w
>

w
3

w0
G0

w
©

S
o

-~
o

S
o

o
w

'S
=

=
5




ONE-STOP PARTS SOLUTION
- S0H0 6F

{358 ENVIRONMENT PROTECT MECHANISM

ﬁ:f %% (PART CODE) HXAFK (CHINESE DESCRIPTION) FILATR ( ENGLISH DESCRIPTION) %T% %ﬁm

1 [16156-1008-0100 |CG125D YK %S JEARIE M 11 (14X9X400)  |CONNECTING PIPE 1

2 |16157-1008-0000  |CG125D k% JEAE R R Bl 14 HOOP 2

3 |16160-1008-0000  |CG125D - {kZ JEAEHM: SEC. ATR BOX VALVE 1

4 |16156-1008-0000  |CG125D—IRZEJEAIERERE 1 (14X 9X230(35)) |CONNECTING PIPE 1

5 |16157-1008-0100 |CG125D Y JE B Be i R 15. 3 HOOP 1 |
6 [18090-J034-0001  |CG150DZ"ZE G AL 88) GAS PUMP 1 u 4
7 |1809B-LA66-00000Y |CG200-AM G B 4L (FLIk SR TRON PIPE 1

8 |B166740A06001670X |GB16674/MEEZKEM6 X 16 (22 [14F) BOLT M6X 16 2 =\ 5
9 |90268-DAB0-0000 |PWTOME A Bk 4R 2k n s RORER GASKER o~ At 1 U A oA N
10 [18110-LA66-0000 _[co200-AB i igte i aLer 1 300 VV VRN 5 AL UG OtO m

11 [18097-1008-0000  |CG125DE S MEIAE 1 K CLAMP 2 i

12 |18092-LA66-0000  |CG200-ARESIEF S 1 (300) RUBBER PIPE 1

13 {18097-1008-0100  |CG125DJR AN E 11 i CLAMP 1

14 |18092-1008-0103  |CG125DBR“UAGFAMGIRE 11-4# (0 9X $4X420) |RUBBER PIPE 1

15 |18110-1008-0103  |CG125DER“UAF MG E 4L 11-4% (09X $4X420) |RUBBER PIPE 1

16

17

18

19

20

21

22

23

24

25

26

27

28 8
29

30

31 y
n N
P ENVIRONMENT PROTECT MECHANISM
34

35

36

37

38

39

40

41

42

43

44

=
5




